
~ 

MITSUBISHI 
=:.I.JIS:~!!8111.J~C!1 

Industrial Sewing Machine Parts Catalog 

Model PLK-2020 

fi ~ 

[] ~ f.$ *I ~ 

[2] * f.$ 116 ~ 

[3] ll 11 II (I) 

~ ll • It an 
~ ¥II z ..1:. "'F • • 
[§] ¥II z 11 • 
[I] * -ijJ IJ • m 
~ ~ fjj ft • m 
~ ~ 

~· • m 
[iQ] X Y 7 - 7 JL- tl Ul (I) ~ 

[1] 91- ¥II z • m (PJ 

~ X Y 7 - 7· JL- tl ffiJ (ID ~ 

~ 7 - 7. JJ., * 1* oo i~ m 
Ml ~ {'F *' (C) 

!rn] ih!J 1ill • (C) 

lml * f.$ le ~ (CJ 

l11l z 7 00 1~ (N) 

l1) i~ ITA Cl (F) a a 

INDEX Page 

Construction ··· ·· ···· ···· ··· · ···· · ····· ··· · ··· · · · ·· · ······ · ···· ·· ·· ···· ···· ··· ···· · ··· ········· ···· 
Arm bed & its accessories.................................................................. 2 

Sewing mechanism (I) ········································································ 4 

Sewing mechanism (II) ······································································ 6 

Presser foot vibrating motion mechanism ·········································· 8 

Presser foot mechanism · ···· ·· · ··· ···· · ··· ····· · ·· ··· · · ··· ···· · ··· · ··· ··· · ···· ···· ···· ······ 8 

Knife actuating mechanism ································································ 10 

Detector mechanism ·········································································· 12 
Oil lubrication mechanism ................................................................. 12 

'X:( Table mechanism (I) (W) ······························································· 14 

Work holder mechanism (P) ······························································· 16 

XV Table mechanism (II) (W) ······························································ 16 

Table mechanism (T) ·········································································· 18 
Control mechanism (I) (C)··································································· 20 

Control mechanism (II) (C) ·································································· 20 
Control mechanism (III) (C) ................................................................ 22 

Air mechanism (N) ·············································································· 22 

Accessories (F) ··················································································· 24 

• MITSUBISHI 
IIi-.. ELECTRIC 

P124A 198505 
From the library of: Superior Sewing Machine & Supply LLC



~ ~~mBA ::J- t:~~-~­
MITSUBISHI SPARE PARTS No. Designation system 

( 
- H A ) 

Standard parts 

( 1) 

( 
~iiiJ\115& ) 

Common parts 

( 
- H A ) 

Standard parts 

( 
~ii'J'~-& ) 

Common parts 

$:!: *Hit=~~X*(A,B,··· .. ·X,Y,Z) IJ<J...i»o 
Remarks: Alphbet (A,B······X,Y,Z) should be taken at 

* mark. 
~~:...-5& 
Sewing machine parts 

IUIBf~'IJ 
Sewing machine model 

(2) 

~IN ocio. 
(3) (4) (5) (6) (7) (8) (9) 

~~ll:J 
1±. (2) A ~ 

Specification Specification Description 
( 1) (2) 

~ii'J'115A 
Common parts 

~~:...-msa 

Sewing machine parts 

P L K~'lj 
PLK-Series 

~HIM4 

1[1*1~!}6 
Length of 
screw 6 

Outer diameter M4 

P7""~::; 

Screw (Pan head 
screw) 

j:£ : -H.Hat=?\.'"t'O>Ilfl~~ ~ ... :t0>5&1J<:ft~t='ff!m ~ ttt=••m~ -t-~ 

L. ~To fit--=> "t-BI:mJt=a il"-a-~ ... llfiO>ctJIIJ<fft>ttil t=bt.> ... ~~O>Il 
WJ: .. H'I·O>Ilfl-c•ff!JJJ ~ tt "t \.' o il-a-IJ< a., 'J ~ To 
Sewing machine Models, of Standard Parts are indicated' model of 
these parts are registered firstry. Parts are used for not only the 
indicated model, but olso another models, in reason of New 
development, lnprovement after. 

From the library of: Superior Sewing Machine & Supply LLC



ITJ ~i*tM.oJG 
CONSTRUCTION 

Table LIM I-STOP Z Motor (in enclosure) Machine head Control box (in enclosure) 

X-Y7-7'Jv 
t.l /' - ffl 

X-Y Table Cover 

.=.- r Jv:7 - 7 

Needle Cooler 

~ ;f& 

Table 

Work Holder 

Window 

lfi!J 1ill ti: 
(II 1* 1*1 rul) 

Control Unit 
(in enclosure) 

.:f. -t- .A$' 

Caster 

.A $' -~ .A1 ·:;7-(~) 

Sta rt Switch (red) 

9}-j!JI;{ ...t.tf 
.A 1 ·:; 7- {~) 

Work Holde r 
Switch (g reen) 

- 1 -

~f"I'/''* Jv 
( ~ .y /aftill!) 

Operstion Panel 
(on machine head) 

1 
I 
I 

PROM t.J 't! ·:; ~ ~.A$ 

PROM Cassette Slot 

Cotton Stand 

Synchronizer 

Right Side Cover 

.J:?-7-.:L-7' 
~ .A o 
Air Tube Hole 

tlilii!.A1 ·:; 7-

Power Switch 

l~H'F/\;t.Jv 

Switch Panel 

.:E-t - ~ Jv 
( lii*I*J gjl) 

Limi-Stop 
Z Motor 
(in enclosure) 

lfi!J 11lll ti: 
(~i*I*Jflll) 

Control Unit 
(in enclosure) 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



12J*i*lllii 
ARM BED & ITS ACCESSORIES 

4 5 6 7 8 9 10 11 12 13 

52 

5859 
60 61 

62 63 (20) 

PLK-2020 -2-From the library of: Superior Sewing Machine & Supply LLC



[2] * i* go 1~ 
ARM BED & ITS ACCESSORIES 

Fig. 
No. 

l\Bii:::J-r 
Parts No. 

4 MS 06AO 601 
5 MS 06AO 950 
6 M9 0451 050 
7 M9 0921 002 
8 M9 1110 002 
9 MG 23CO 880 

10 M9 1511 002 
11 MS 06A1 601 
12 MS 06AO 780 
13 M9 0937 002 
14 MS 06A2 601 
15 MG 23CO 143 
16 MG 23CO 144 
17 MS 06AO 186 
18 MG 23CO 188 
19 M9 1506 045 

901 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

30 
31 
32 
33 
34 
35 
36 
37 
38 
39 

MS 06EO 210 
M9 1603 046 
MG 23CO 245 
MS 06A0.556 
MG 23CO 555 
ML 10AO 553 
M9 0324 060 
M9 1109 002 
MG 23C1 181 
MG 43AO 181 
MS 06A3 601 

M9 0904 011 
M9 0101 053 
M9 4009 021 
M9 1508 001 
M9 1118 002 
MS 06AO 742 
MS 06AO 474 
M9 1207 002 
M9 2501 031 
MS 06A0472 

40 MS 06AO 840 
41 M9 0605 010 
42 MS 06AO 1 01 
43 MS 06AO 473 
44 M9 1501 002 
45 MF 60AO 562 
46 MG 23CO 216 
47 M9 1113 002 
48 M9 1900 080 
49 MS 06AO 830 

50 
51 

902 
52 
53 
54 
55 
56 
57 
58 
59 

60 
61 
62 
63 

MS 06AO 629 
MS 06A1 780 
MG 23CO 210 
M9 0208 060 
MG 23C1 750 
MG 23CO 557 
MG 23CO 187 
MG 23CO 750 
MG 23C1 553 
MG 23C4 740 
MG 23C2 555 

MG 23C1 555 
M9 5011 050 
MG 23CO 556 
MG 23C1 557 

Y IJ ~ $f'Jill-ft~ 
v /( 

.. 1j :t- .l.i '2i 
IJL ;t. y 

IJL ;t. y 

m 7 ~ 

IJL * y 

L 8 Jill it ~ 

* Jl- $" 
IJL * y 

Jill # ~ 

~lb if (..t.) 

~ if ("F) 

* ~ 1*1 

* :"!!. A 
Cl ..,. •:; 

Description 

········································Cylinder mounting plate······································· 
········································Lever···································································· 
4·······································Washer4······························································ 
~'-(40) X8··························Screw 9/64 (40) x 8············································· 
'J~(40) x 8·· .. ······················Screw 11/64 (40) x 8··········································· 
········································Arm side cover····················································· 

·~~(28) x 12.5····················Screw 15/64 (28) x 12.5 ····································· 
·········· ······················· ······· LB mounting plate················································ 
········································Holder··································································· 
~,;.(40) X4.5······················Screw 9/64 (40) x 4.5·········································· 
········································Mounting plate····················································· 
········································Oil pipe (upper)····················································· 
········································Oil pipe (lower)····················································· 
········································Thread spool pin··················································· 
········································Thread spool stand .............................................. . 
........................................ Nut ...................................................................... .. 

J;IIJ..t.Ktl!.lli!Pft(til} ........................................ Sub thread tension regulator assy ..................... .. 
·~ "? ~ -r ·:; ~ ........................................ Thumb nut .......................................................... .. 
;tt ~ =r '' ;t- ........................................ Tension spring ..................................................... . 
!IQ =r Jill fill z ........................................ Tension releasing disc ........................................ .. 
!11.1 =r Jill ........................................ Tension disc ....................................................... .. 
!IQ =r tf ........................................ Tension stud ........................................................ . * .:1 JL- Jl 1: ~ 913.8X20 ........................... Tension releasing pin 1/>3.8 x 20 ......................... . 
lJ1 ;t- Y %(40) X7 .......................... Screw 11/64 (40) x 7 .......................................... . 
;tt"JJ-7(7 -A..t.) ........................................ Thread guide (upper) .......................................... .. 
;tt ~ 1*1 ........................................ Thread guide ...................................................... .. 
llll it t& ........................................ Mounting plate ................................................... .. 

:A. .IDl ;t. Y %(40) x 7 .......................... Screw 11/64 (40) x 7 ......................................... .. 
' ' ;t- ·Bl! '3i 4 ....................................... Spring washer 4 .................................................. . 
1\. 1lJ ?tit ;ff JL- ~ M4X6 .............................. Screw M4 x 5 ...................................................... . 
~ ;l -* Y %(28) x 7 .......................... Set screw 15/64 (28) x 7 ................................... .. 

lJ1 -* Y ')~(40)X10 ........................ Screw11/64(40)x1Q ...................................... .. 
7 ~ ........................................ cover······ ............................................................. . 
.;.:. " •J ta (:6) ........................................ Slide plate (right) ................................................. . 
lJ1 * y ~,(28) xa ........................ screw .................................................................. . 
~ Jl ;ff Jt- ~ ~,(24) X9.5 ..................... Special bolt ......................................................... .. 
.;.:. " •J t& (cp) ........................................ Slide plate (center) .............................................. . 

;l ~ 7 7 ~ 

Jill * y 

it t& 
;I:." IJ t& (tE) 

lJ1 * y 

• * ..t. * * 1*1 
lJi. * y 
~ A ft 
iii ~ 

.::. - 1-' JL- ~ -7 
* Jl- $" -
..t. * ll'i ~ ft (lll) * .:l. }l,.o ;l 1: ~ 
7 •:; ::..- .:1 

;t.y IJ :::J "( }&,l(_;t-

* Jill IJ /( _;t­
~Bi'i 7 ·:; ::..- .:1 

fJij =r •• 
7 :t JL- ~ 

~ =r .IDl 11 

Jlj =r .IDl 12 
1m 

liD. fiji z * ~ =r ,, ;t. 

........................................ cover··· ................................................................ . 
%(56) x2.8 ...................... Screw 3/32 (56) x 2.8 ......................................... . 
913.8· ................................. Needle plate 1/>3.8· .............................................. .. 
........................................ Slide plate (left)· ................................................... . 

'\4(28) X8. 5 ....................... Screw 15/64 (28) X 8.5 ..................................... .. 
........................................ Hinge·· ................................................................. . 
........................................ Upper thread guide······ ....................................... .. 

')54(40) x 15 ......................... Screw 11/64 (40) x 15 ...................................... .. 
........................................ Rubber plug·················· ....................................... . 
........................................ Face plate ........................................................... .. 

........................................ Needle cooler ...................................................... . 

........................................ Holder .................................................................. . 

........................................ Thread tension regulator assy ............................ .. 

........................................ Tension releasing pin .......................................... . 

........................................ Tension regulator bushing ................................. .. 

........................................ Coil spring .......................................................... .. 

........................................ Thread take-up spring ......................................... . 

........................................ Tension adjusting bushing ................................. .. 

............................... ~········Tension stud ....................................................... .. 

........................................ Felt ..................................................................... .. 

........................................ Tension disc ....................................................... .. 

........................................ Tension disc ....................................................... .. 

........................................ Tension washer···························· ....................... . 

........................................ Tension releasing disc ........................................ .. 

.. ...................................... Tension spring ..................................................... . 

-3-

1'i lfHI ti: litM:::J- r 
Amt. Req. Ref. No. 

1 A1410756H02 
1 A1410758H01 
6 S913N040P04 
4 B508848H01 
6 W500294H01 
1 W459356H01 

2 W501992H01 
1 A 141 0793H01 
2 A 141 D819H01 
4 W500791H01 
1 A1410820H02 
1 W502925H01 
1 W502925H02 
1 W459374H02 
1 W502793H01 
1 W472741H01 

1 W456596G02 
2 W502940H01 
1 W502733H01 
1 A1900208P01 
2 W502732H01 
1 W502016H01 
1 A1410759H01 
1 W500511H01 
1 W461022H01 
2 W487126H01 
1 A1410790H01 

2 W500147H01 
2 S913N21 OP04 
2 S903N219P33 
1 B509087H01 
2 B509061H01 
1 A141 D796H01 
1 A141 D777H01 
8 W461723H01 
1 A1410791H01 
1 A130C750H01 

1 A 141 D769H01 
4 A140D479H01 
1 A1410754H03 
1 A 141 D778H01 
2 W502945H01 
2 W502124H01 
1 W457530H01 
3 W500182H01 
1 W501374H01 
1 A 130C749H01 

1 A 130C772H01 
2 A 141 D818H01 
1 W456591G01 
1 W502388H03 
1 W456594H01 
1 W456597H01 

W456593H01 
W502710H01 
W456592H01 
W502716H01 
W502708H01 

W502709H01 
W502707H01 
W461065H01 
W461079H01 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[3] *Itt«( I ) 
SEWING MECHANISM (I) 

[ 

88 

86--------~~--1] 
85 ~~~~~~ 

[903] 
84 

-----ir-_-=__, 
83 
82 ----------H---~ 

L 81 ----------~----~ 

76 75 74 73 72 

PLK-2020 

(103) 

- 4 -From the library of: Superior Sewing Machine & Supply LLC



~ 

[3] *11!*1 ( I ) 
SEWING MECHANISM (I} 

Fig. 
No. 

70 
71 
72 
73 
74 
75 
76 
77 
78 
79 

80 
903 

81 
82 
83 
84 
85 
86 
87 
88 
89 

90 
91 
92 
93 
94 
95 
96 
97 
98 
99 

100 
101 
102 
103 
104 
105 
106 
107 
108 
109 

110 
111 
112 
113 
114 
115 
116 

lli! &fL ::J - I-' 
Parts No. 

MG 23CO 662 
M9 1110 002 
M9 0906 002 
M9 1501 003 
MS 06AO 181 
MS 06AO 128 
MG 23CO 679 
MG 23CO 664 
M9 1108 001 
MG 23CO 325 

MS 06AO 660 
MS 06EO 582 
MG 23CO 665 
M9 1251 002 
MG 23CO 661 
M9 1181 003 
MS 06AO 585 
M9 0601 002 
MG 23CO 587 
MG 23E1 582 
M9 1517001 

M9 1106 001 
MG 23CO 668 
MG 23C5 740 
MG 23CO 383 
M9 1802 006 
M9 2001 001 
M9 1210 002 
M9 0511 063 
M9 1513 001 
MG 23C1 740 

MG 23CO 232 
MG 23CO 230 
MG 23CO 331 
M9 1602 002 
MG 23CO 461 
MG 23CO 233 
M9 1802 002 
MG 23CO 682 
MS 06AO 165 
MG 23CO 521 

MG 23CO 520 
MG 23CO 334 
MG 23CO 522 
MG 23C3 740 
MG 23C1 352 
MG 23CO 333 
M9 1516 001 

a aa 

Utf77:..-71.i1" 
:!jl * ~ 

:!jl ;t. ~ 

11. :!jl * ~ 

* 1J Jr 
it 

it J.l:. )I 

it tf )I /j '" ~ )I * ~ 

fi'i ~~ 

it tf 
~ 1:: ;..-

it tf ~ ~ 

:!jl ;t. ~ 

Description 

r ········································Needle bar connecting link guide······· .. ················ 
1}64(40) X8··························Screw 11/64 (40) x 8··········································· 
%(40) X4.5·······················Screw 9/64 (40) x 4.5·········································· 
')·64(28) x lO························Screw 15/64 (28) x 10 ········································ 
(Sf J.l:.;t lfl) ························Thread guide for needle clamp····························· 
DO XI :: 26 .. ···················Needle DO x 1 #26··············································· 
········································Needle clamp························································ 
("F) ·· · ·•··•· · ·••••• · •• · •·•· · · ········Needle bar bushing (lower) · · ·· · ·· · · ·· · ··· · ···· · ··· · ·· · ···· ·· 
%(40) x 4··························Set screw 11/64 (40) x 4····································· 
········································Needle bar connecting block································ 

··· ·· ··· · ··· ··· · ········· ··· ···· ········Needle bar···························································· 
(*.ll.) ··································Thread take-up lever assy. ··································· 
········································Needle bar holder················································· 
~1i(32)X12························Screw 3/16 (32) x 12······ ..................................... 

ittf7 7 :..-7 c ·J r ........................................ Needle bar connecting link ................................... 
11. lJl * ~ (~)'}~(40) x 1J.s .............. screw 11/64 (40) x 13.5 ..................................... 
~1:::..-77:..-7 ........................................ Thread take-up lever crank .................................. 
lJl * ~ ~)2(52) X6•••••••••••••••••••oo•••••ScreW 3/32 (52) X 6•••••••••••••••••• .. •••••• .. •••• .. •• ......... 

~ 1:: ~ x .:t fi ........................................ Thread take-up lever hinge pin ............................ 

~ 1:: ~ ........................................ Thread take-up lever ............................................ 

~ ;l * ~ ~6~(28) x 18 ........................ Set screw 15/64 (28) x 19 ................................... 

~ ;l * ~ %(40) x 4. 3 ....................... Set screw 11/64 (40) x 4.3 .................................. 

tt " ;l /j }I, (..I:.) .................................. Needle bar bushing (upper) .................................. 
7 z }I, ~ ........................................ Felt ....................................................................... 

7 7 ~ 7 ........................................ crank············ ........................................................ 

tf 5t lJl * ~ %(28) x 14 ........................ screw 9/32 (28) x 14 ........................................... 

~ ;l * ~ %{28) X8 .......................... Set screw 5/16 (28) x a ....................................... 
lJl * ~ ~~,{28) x 10 ........................ Screw 3/16 (28) x 10 ........................................... 

~ fl t:= ;..- ........................................ Thread take-up lever crank set pin ....................... 
~ ;l * ~ ~~{28) x 11 ........................ Set screw 15/64 (28) x 11 ................................... 
7 z }I, ........................................ Felt ....................................................................... 

..I:. • ;l /j }I, (~) .................................. Arm shaft bushing (left) ....................................... 

..I:. fi ........................................ Arm shaft ............................................................. 

$ ~ !I! (...l::.fi) ............................... Bevel gear for arm shaft ....................................... 

lJl * ~ Y4{40) xg .......................... screw 1/4 (40) x g ............................................... 
...I::."F ~ IJ 1J A. ........................................ feed lifting cam .................................................... 

..I:. lUI )I ~ }I, (:6)··· ................................ Arm shaft bushing (right) ..................................... 

IJ1 * ~ ~iz(28) Xl6 ........................ Screw 9/32 (28) x 15 ........................................... 
I\ ;( ... .nr ....................................... ;Balance wheel ...................................................... 

7 /j' 7 /j ········································Adapter································································· 
§I .. )I ~ }I, (..I:.) .................................. vertical shaft bushing (upper) .............................. 

§I .. ........................................ vertical shaft ........................................................ 

$ ~ lii {§lfST) ........................... Bevel gear (lower) ................................................. 
§I fS )I ~ '" ("F) .................................. vertical shaft bushing (lower) .............................. 
7 z }I, ~ ········································Felt ....................................................................... 
1J 7 ........................................ Collar····· ............................................................... 

$ ~ !I! (§lfSJ:.) ............................ Bevel gear (upper) ................................................ 

~ ;l * ~ ');4{28) X 15 ........................ Set screw 15/64 (28) x 15 ................................... 

-5-

ffiJHilft i!f M ::J - I-' 
Amt. Req. Ref. No. 

1 W456582H01 
2 W500294H01 
2 W500791H01 
2 B508963H02 

A141D768H01 

W456584H01 
W502705H01 
B503846H01 
W502717H01 

A 141 D848G01 
W335996G02 
W456581H01 
P912000X01 
W456583H01 
W502725H01 
W456588H02 
W502723H01 
W502706H01 
W456585G01 
W500178H01 

B509266H01 
W456579H01 
W500619H01 
W456589H01 
B503851H01 

1 W502218H01 
1 W501247H01 
1 W502731H01 
4 B509060H01 
2 W502486H01 

1 W456590H01 
1 W322765H01 
1 W456598H01 
8 W502703H01 
1 W459318H01 
1 W459322H01 
2 W462896H01 
1 W322766H01 
1 M976Z613H02 
1 W457538H01 

1 W457501H01 
1 W457503H01 
1 W459371H01 
2 W500043H02 
1 W502001H02 
1 W457502H01 
1 W500006H01 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



~ filllli( II) 
SEWING MECHANISM (II) 

125 

143 
I 

PLK-2020 

140 
142 141

144 

I 
[904] 

132 

-6-From the library of: Superior Sewing Machine & Supply LLC



~ 

@] *iltlf( II) 

SEWING MECHANISM (II) 

Fig. 
No. 

120 

121 
122 
123 
124 
125 
126 
127 
128 
129 

130 
131 
132 
133 
134 
135 
136 
904 
137 
138 
139 

140 
141 
142 
143 
144 

ft!J.H.::J- r 
Parts No. 

MS 06EO 120 
MS 06AO 120 
MS 06A1 120 

MS 06AO 192 
MS 06AO 123 
MS 06AO 482 
M9 1203 002 
MS 06AO 229 
MG 23CO 451 
MG 23C6 740 
MG 23CO 450 
MG 23CO 453 

MG 23C1 352 
MG 23CO 452 
MG 23CO 332 
M9 1602 002 
M9 1513 001 
M9 1111 001 
M9 2051 003 
MG 23EO 616 
M9 1108 002 
MG 23CO 192 
MG 23CO 781 

MG 23CO 257 
M9 0709 063 
MG 23CO 258 
M9 0909 003 
M9 0402 063 

Description 

tJ "V * tJ "V 1) ;., 'f 
I*.J tJ "V IJ ;.... 'f 

(*.ll)···································Rotating hook assy. ·············································· 
········································Outer hook ring···················································· 
········································Inner hook ring····················································· 

"' ~ 
IJ 

.::t-
1i "V ll:. 
•s ;l '7 

.:r. JL-

fS ;l '7 

tJ 7 
"'F fS ;l '7 
$ 1ti 
.3¥ .::t-
J.I: ;l .::t­
ll:. ;l .::t­
:A. ljl .::t-
tJ "V jljl 

lJl .::t-
t& 

tJ "V jljl I 

.3¥ t" 
jljl I t& "' :A. ljl .::t-
tJ ~ ;l t: 

.::t-
:.... 
7' 
::; 
;l 

JL-

~ 

fS 
JL-

················· ·· · ······ · ·············Plate spring ········ ·· ···· ··· ··· ·· · · ··· ···· ······· ···················· 
········································Bobbin·································································· 
········································Sleeve··································································· 

:Y,6(28) X 15 ·······················Screw 3/16 (28) x 15·········································· 
........................................ Rotating hook positioner .................................... .. 

(:ti::)· .. ·• .............................. Hook shaft bushing (left) ..................................... . 
........................................ Felt······································································· 
........................................ Hook shaft ........................................................... . 

(l:j:I)· .. ···•··•···•·•••••·••••· .. ·······Hook shaft bushing (middle) ................................ . 

········································Collar···································································· 
;&.- (:b)················ ................... Hook shaft bushing (right)···································· 
:it! ("'FiJS)·········· ...................... Bevel gear for hook shaft .................................... . 
:/ 1.4(40) X9••• .. ••• .................. screW 1/4 (40) X g .............................................. . 
::; 1.l~(28) x 11···· ..................... Set screw 15/64 (28) x 11 .................................. . 
::; 'J

6
,(28) x 10 ......................... Set screw 11/64 (28) x 10··· ............................... . 

::; 5
16

(24) X26····· .................... screw 5/16 (24) x 25 .......................................... . 
I (*.ll)···································Hook positioner assy. ··········································· 
::; '}~{40) x 7 .......................... screw 11/64 (4<1) x 7····· ..................................... . 

·······································Spring··································································· 
........................................ Hook positioner bracket·· ..................................... . 

~ ········································Hook positioner crank····· .. ···································· 
:.... ........................................ Set pin····· ............................................................ . 

.::t- ........................................ Hook positioner spring ........................................ . 
::; %(40) X6······· .. ·················Screw 9/64 (40) x 5 ............................................ . 
:.... ........................................ Set pin·············· ................................................... . 

-7-

fl!IJI{IID ~M::J- r 
Amt. Req. Ref. No. 

1 A1900206P01 
(1) 34648-2 
(1) 34648-4 

1 A141D781H02 
1 A1410783H01 
1 A 141 D782H01 
1 B509178H01 
1 A1410780H01 
1 W459371H02 
2 W500043H02 
1 W457506H01 
1 W502718H01 

1 W502001H02 
1 W457538H02 
1 W457507H01 
4 W502703H01 
2 B509060H01 
1 B503852H01 
1 W502313H01 
1 W457543G01 
1 B509289H01 
1 W502719H01 
1 W457544H01 

W457545H01 
W502720H01 
W457546H01 
W501901H01 
W502721H01 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



~ tlfl .r. J:. """F tit~ 
PRESSER FOOT VIBRATING MOTION MECHANISM 

175 
172173 174 

~~EI 

167 

1m t' .r. tl t~ 

(161) 

164 

PRESSER FOOT MECHANISM 

214 

213 

203 

PLK-2020 - 8 -

189 

160 

192 

From the library of: Superior Sewing Machine & Supply LLC



~ ~'.r.J:. ~--
PRESSER FOOT VIBRATING MOTION MECHANISM 

Fig. e JL :I - r ftB JL ~ 
f!JJH!ilft w t.t :I - r 

No. Parts No. Description 
Amt. Req. Ref. No. 

905 MS 06EO 460 J:. s J:. "F ~ (til)···································Presser foot lifting rock shaft crank assy. ············ 1 A 141 D784G01 
150 M9 0401 061 7 "' ~ :..- ¢4X23X )10························Taper pin 1/.14 >< 23 >< 1 /50 .. ··································· 1 W501209H01 
151 MS 06AO 276 i! 1) ll!i! (J:.$...1:. "F:tf}·····················Presser foot lifting rock shaft crank (left)·············· 1 A141D785H01 
152 M9 1506 001 J.l:. ;l ;t. ~ %(28) xs··························Set screw 15/64 (28) >< 6····································· 2 8509087H01 
153 MS 06A0460 J:. ml J:. "F ttl ········································Presser foot lifting rock shaft······························· 1 A141D786H01 
154 M9 0901 060 ~ :..- p9.53X2S· .. ·······················Set pin·································································· 1 W501107H01 
155 M9 1502 002 lJl * ~ 

1~(28) x 12 ························Screw 15/64 (28) >< 12 ········································ 2 W500509H01 
156 MG 23C1 277 i! IJ ll!i! (J:."F:S) .. ········· .. ···············Presser foot lifting rock shaft crank (right)··········· W462646H01 
157 M9 1108 002 lJl ;t. ~ nw(40) X 7""························Screw 11/64 (40) >< 7··········································· B509289H01 
158 MG 23EO 384 ?7:..-?c ':I ~- ········································Connecting rod····················································· W457522H01 
159 MG 23CO 760 iii •u • ········································Eccentric······························································· W457523H01 

160 M9 1504 002 lJl ;t. ~ 
11w(28) X 10 ························Screw 15/64 (28) >< 10 ........................................ 2 B508963H02 

161 MG 23CO 285 i! 1) u ;l ~ JJ, ········································Rock shaft bushing··············································· 2 W457554H01 
162 MG 23CO 763 " }J, ? 7 :..- ? ········································Bell crank ............................................................. 1 W457527H01 
163 MS 06AO 352 1J 7 ........................................ Collar· ................................................................... 1 A 141 D788H01 
164 MG 23CO 226 ~ 'r fi ........................................ Prop up washer .................................................... 1 W502714H01 
165 M9 1512 002 lJl * ~ 11w(28) x 12 ........................ screw 15/64 (28) >< 12 ........................................ 2 W501998H01 
166 MS 06AO 226 ~ 'r fi ........................................ Stopper bracket .................................................... 1 A141D789H01 
167 M9 1213 015 lJl * ~ ti it 3 1,(28) x 14.5 .................... Hinged screw 3/16 (28) x 14.5 ............................ 1 W501569H01 

~ 168 MG 23CO 157 ~ pi;} t$ ........................................ Guide pin .............................................................. 1 W502712H01 
169 M9 1815 015 lJl * ~ fi it 9 11(28) x7 .......................... Hinged screw 9/32 (28) x 7 ................................. 1 A141D787H01 

170 MG 23CO 910 IJ :..- ? ........................................ Connecting link .................................................... 1 W457526H01 
171 MF 40A1 572 ':/ JJ, '? .:t- "' * ........................................ Coil spring ............................................................ 1 W446379H01 
172 M9 1110 002 lJl * ~ 

n ,.(40) X8"""'"'"""""""'"'SCreW 11/64 (40) X 9 ........................................... 2 W500294H01 
173 MG 23CO 261 

~' 
.J:. ~ i\P .Lo. ........................................ Presser regulating bracket ................................... 1 W457535H01 !:I 

174 M9 2402 045 .,.. 
':I %(28) xs .......................... Nut 3/8 (28) x 5 ................................................... 1 B509118H01 

175 M9 2401 035 ~ 001 ;t. ~ %(28) X 50 ......................... Thumb screw 3/8 (28) x 50 ................................. 1 W457536H01 

1m ~' .r. II II PRESSER FOOT MECHANISM 

Fig. e&:::~-r 

No. Parts No. 
Description 

f!JIH!ilft Jf t.t :I - r 
Amt. Req. Ref. No. 

1aO MG 23CO 751 m 1b 7- ........................................ Presser bar slider ............................................... . 1 W502726H01 
1a1 M9 112a 002 !Jl * ~ 1Jw(40) X 8""""'"""""""""Screw 11/64 (40) X a .......................................... . 2 W5008a9H01 
1a2 M9 0304 060 t: :..- p3X12"""""" ................... Pinlj.l3x12·"'""""'""""'"''""""""'""""""'"'"""" 2 W501874H01 
1a3 MG 23CO 263 ~ .J:. t$ -7 :t- ~pi;} ........................................ Presser bar holder guide .................................... .. 1 W457533H01 
184 M9 1116 002 :#!. lJl ;t- ~ 1Jw(40) X 8 .......................... Screw 11/64 (40) >< a ......................................... .. 1 W501400H01 
1a5 MS 06EO 720 ~I J:. Jf t& ........................................ presser bar lifting plate ....................................... . 1 A 141 D772G01 
1a6 M9 0519 063 ~I J:. Jf ~ :..- ........................................ Pin for lifting lever .............................................. .. 1 A141 D771 H01 
1a7 M9 1506 001 J.l:. Jl .:t- ~ 1)(.(28) x 6 ........................ set screw 15/64 (2a) x 5 ................................... .. 1 B509087H01 

~. 
1aa M9 1210 002 
1a9 MS 06EO 590 

1 W501247H01 
1 A141 D770G01 

lJl .:t- ~ %(28) x 10 ........................ Screw 3/16 (2a) >< 10 ......................................... .. 
~I :t- J:. Jf 7 :::1 ........................................ Lifting lever ........................................................ .. 

190 MS 06A0454 a it .a ........................................ Hinged screw ...................................................... . 1 A 141 D773H01 
191 MS 06A3 571 ? of ':I ? @-'F ........................................ Air fitting ............................................................. . 2 TL6-01N 
192 MS 06AO 434 .J:. 7 ::.- IJ :..--7 ........................................ Air cylinder····· ..................................................... . 1 DA25X50-Y 
193 M9 1151 003 :JJ. lll * ~ 

1Jw(32} x G .......................... screw 11/64 (32) x 5 .......................................... . 1 W502454H01 
194 M9 0901 017 a it * JJ, ~ ~"(24) x 12 ........................ Hinged screw 5/16 (24) >< 12 ............................. .. 1 A141D775H01 
195 MS 06A4 601 ~I) :..- -7 liHtt& ........................................ Cylinder mounting plate ..................................... .. 1 A141D776H02 
196 M9 1506 002 !Jl * ::.- 1)~(28) x 14 ........................ Screw 15/64 (2a) x 14 ...................................... .. 2 W502152H01 
197 M9 2002 045 .,.. 

':I ~ ~n(24) ............................... Nut 5/16 (24) ...................................................... . 1 W501187H01 
19a MF 10A2 245 P:l ill "' ;t. ........................................ Spring···· .............................................................. . 1 B409092H01 
199 MS 06AO 220 J:. * .:L JJ, ;l ....................................... ·Thread tension releasing lever ............................ . 1 W456595H02 

200 M9 0903 033 t: :..- * ~ ~.(40} X 12 ........................ Hinged screw 9/~4 (40) x 12 .............................. . 1 W459391H01 
201 M9 1102 033 t: :..- * ~ %(40) x 23 .s .................... ·Special screw 11/64 (40) x 23.5 ....................... .. 1 W502123H01 
202 M9 1113 002 !Jl * ~ %(40) x 1s ........................ screw 11/64 (40) x 15 ....................................... . 1 W5001a2H01 
203 MS 06AO 256 r;p ~ljl .J:. it :Fe ¢4 .................. · .. · ........ Presser foot cf>4 • · .. · .. · · .. · .. · ............ · .................. • .... .. 1 A130C746H02 
204 M9 1106 045 .,.. 

':I ~ 1)\4(40) ............................... Nut 11/64 (40) ................................................... .. 2 W50069aH01 
205 MG 23CO 262 ~ .J:. tf · · · · · · · · · · · · · · · · · · · · · · · · · · ....... · .. · .. ·Presser bar · · · .. · · .. · .. · · · · · · · · · · · · · · .. · ... · ...... · · · · .. · · · · .. · · · · · .. · 1 W45752aH01 
206 MG 23CO 475 ~ " I) J:. Jf ........................................ presser bar lifting bracket ................................... . 1 W457531H01 
207 M9 1251 015 !Jl * ~ a it ~(32) xs .......................... Hinged screw 3/16 (32) x 5 ............................... .. 1 B5091aOH01 
20a M9 1203 002 !Jl * :.; ~u(28} x 1s ........................ Screw 3/16 (2a) x 15 ......................................... .. 2 B50917aH01 
209 M9 1210 002 lJl * ~ %(28) x 1o ........................ Screw 3/16 (28) x 10 ......................................... .. 1 W501247H01 

210 M9 1111 001 J.l:. Jl ;t. ~ %(40) x 1o ........................ Set screw 11/64 (40) x 10 ................................. .. B503852H01 
211 MG 23CO 265 ~ .J:. tf -7 :t- ........................................ Presser bar holder ............................................... . W457529H01 
212 MS 06AO 259 ~ .J:. "' .=t· ........................................ Presser spring ..................................................... . W457541H02 
213 M9 4001 045 -r ·:t ~ ~IJ(28) ............................... Nut 5/a (2a) ........................................................ . W461008H01 
214 M9 4001 035 ~ .r. ~ i\P .:t- :.; % (28) X 49 ........................ Thumb screw 5/a (2a) x 49 ................................ . W457540H01 

-9- PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



lZJ ;ft~JJ IJ lilf 
KNIFE ACTUATING MECHANISM 

222 

221.--® 

220-----' 

233 

224 

223J 
[906] 

PLK-2020 

239 

245 

-10-

I ®.._242 

i ~246 

·&__243 

From the library of: Superior Sewing Machine & Supply LLC



lZJ ;tt~ 1JMII 

Fig. 
No. 

220 
221 
222 
906 
223 
224 
225 
226 
227 
228 
229 

230 
231 
232 

233 
234 
235 
236 
237 
238 
239 

240 
241 
242 
243 
244 
245 
246 

KNIFE ACTUATING MECHANISM 

m!cfL::::J-"' 
Parts No. 

M9 1118 002 
M9 0510 050 
MS 06AO 530 
MS 06EO 391 
MS 06AO 391 
M9 0325 060 
M9 1110 002 
M9 0420 063 
M9 0232 060 
MS 06EO 688 
MS 06A2 780 

M9 1109 002 
M9 1602 002 
MS 06A1 434 

MS 06AO 307 
MS 06AO 838 
M9 0451 050 
M9 0452 050 
M9 0903 002 
M9 0905 002 
M9 1503 052 
M9 1504 052 

MS 0680 838 
MS 06AO 155 
M9 0508 050 
M9 1203 002 
MS 06AO 602 
MS 06A1 571 
M9 0102 053 

Description 

lJl .::t- ::; 1164(40)X10""""""""""""Screw11/64(40)x10 ....................................... . 
J.!E fi 5 ....................................... washer 5 ............................................................ .. 
~ i-:t U ........................................ Hinged pin ........................................................... . 
;I A IIi lb v "'- (*ll)""""""""""""""""""'"Knife driving lever assy ....................................... . 
;I A IIi lb v "'- ........................................ Knife driving lever .............................................. .. 
1:' :.... ¢3X13 ............................... pincb3x13 .......................................................... . 
lJl '* :;; ')"(40) X8"""'""""""""'""Screw 11/64 (40) X a .......................................... . 
'fQ •u 1:' :.... ........................................ Eccentric pin ....................................................... .. 

1:' :.... (i2X 11.5 .......................... Pin cb2 x 11.5 ..................................................... .. 
.,.: -1 7 (til) ................................... Air pipe assy ....................................................... .. 

* }I,.. 9' ········································Holder····························· ..................................... . 

lJl '* :;; '\.(40) x7 .......................... Screw 11/64 (40) x 7 .......................................... . 

lJl '* :;; !-4 (40) xg .......................... Screw 1/4 (40) x g ............................................. .. 
Z7Y IJ :.... 7 ........................................ Air cylinder ......................................................... .. 

;I A fljl z ......... · ......... · ................... ·Knife fitting bracket .......... · .......... · ...................... ·· 
!§! :ii: ;l A ........................................ Fixed knife .......................................................... .. 
lj\ at fi 4························-· .............. washer 4············································· ............... .. 

"' '* at fi 4 ........................................ Spring washer 4 ................................................. .. 

lJl ;t. ::; 9,.(40) x6.5· ...................... Screw 9/64 (40) x 6.5 ........................................ .. 

lJl '* :/ 9,.(40) X8.5 ....................... Screw 9/64 (40) X 8.6·· ....................................... . 
!ltJ fl at fi 0.25 t ................................ Adjusting spacer 0.25t ....................................... .. 

(!ltJ !! at fi) 0.35 t ................................ (Adjusting apacer 0.35t) ...................................... . 

'J lb ;l A ........................................ Movable knife··· .................................................. .. 
~ lfJ ;l A * 1*.1 ........................................ Movable knife guide bracket ............................... . 
J.!E fi 5 ....................................... washer 5 ............................................................ .. 
lJl ;r. ::; 3 "(28) x 15 ........................ Screw 3/16 (28) x 15 .......................................... . 
!Ill i-:t fi ........................................ Bracket ............................................................... .. 
? 1 ·:~ ? Ht -=¥- ........................................ Air fitting ............................................................ .. 
"' .::t- J.!E fi 5 ....................................... Spring washer 5 ................................................. .. 

-11-

1l!lflflllft llM::::J-
"' Amt. Req. Ref. No. 

B509061H01 
A141D817H01 
A141D762H01 
A 141 D760G01 
A 130C752H01 
A141D761H01 
W500294H01 
A141D766H01 
W501150H01 
A141D798G01 
A141D801H01 

1 W500511H01 
2 W502703H01 
1 DA20X25-7-Y-

CS5B-1 
1 A141D765H01 
1 A141D767H01 
2 S913N010P04 
2 S913N210P04 
2 B509065H01 
4 W500470H01 
1 A141D845H01 

(1) (A 141 D845H02) 

1 A130C751H02 
1 A141D764H01 
2 W484293H01 
2 B509178H01 
1 A141D763H01 
2 TL4-01N 
2 S913N210P05 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[§] ~mvalll 
DETECTOR MECHANISM 

~~5mt~~t 

OIL LUBRICATION MECHANISM 

PLK-2020 -12-From the library of: Superior Sewing Machine & Supply LLC



[a] ~ttiftlllt 
DETECTOR MECHANISM 

Fig. mlcH.:J-1-' 
No. Parts No. Description 

907 MS 06EO 406 ~ !fj ft LA- K -24 E ·····················Detector assy. LA-K-24E ..................................... . 
250 MS 06EO 802 il •J .11:. ;1 (t.ll)· .................................. Stopper assy ........................................................ . 
251 M9 1118 002 lJl ;t. ~ %(40)X10 ........................ Screw11/64(40)x10 ....................................... . 
252 M9 1109 002 lJl ;t. ~ ')\4(40) x 7 .......................... Screw 11/64 (40) x 7 ......................................... .. 
253 M9 4007 099 7-f c :...~ •J ·:~7 H P-6N ............................ Nylon clip HP-6N ................................................ .. 

~~5mllfi 

Fig. 
No. 

260 
261 
262 
263 
264 
265 
266 
267 
908 
268 
269 

270 
271 
272 
273 
909 
274 
275 
276 
277 
278 
279 

280 
281 
282 
283 

OIL LUBRICATION MECHANISM 

i!A:~-r 

Parts No. 

MG 23CO 400 
MF 10AO 731 
MG 23CO 689 
M9 0901 045 
M9 0918 002 
MF 10E2 142 
MS 06AO 740 
M9 1852 002 
MG 23EO 711 
M9 1503 002 
MF 60A1 689 

M9 1110 002 
MN 10A4 742 
MF 10E2 148 
MS 06AO 250 
MG 23EO 712 
M9 1852 002 
M9 1503 002 
MF 10E2 148 
MG 23AO 731 
MF 10AO 689 
M9 1110 002 

Description 

*- ........................................ Oilwick· ............................................................. .. 
I:.=,- JJ, "~-( 7 ji!JX620""""""'"'""""'""0il pipe {j)3 X 620 ................................................ . 
"' -( 7 * JJ, ~· ........................................ Pipe holder ......................................................... .. 
7 ·:~ ~ %(40) ............................... Nut 9/64 (40) ...................................................... . 
l!l ;t. ~ %(40)X23 ........................ screw9/64(40)x23 .......................................... . 
~ e s6i.sx IOO .......................... Oil wick {j)2.5 X 100 ............................................ .. 
7 z JJ, ~ ........................ • ............... Felt .................... · ......................................... · ...... .. 
l!l ;t. ~ %(20) x 16 ........................ screw 9/32 (20) x 15 ......................................... .. 
'Sf llL m J:. (t.ll)· .................................. aevel gear box assy. (upper)"""""""""'""'"""'" 
ljl * ~ 1?&.(28) X s .......................... Screw 15/64 (28) X 5 ......................................... .. 
"' -1 7 * JJ, ~· ........................................ Oil pipe holder ..................................................... . 

ljl ;f'. .:/ %(40) X8 .......................... Screw 11/64 (40) X 9 .......................................... . 
:t -1 JJ, 1J ·:~ 7' ........................................ Oil cap ................................................................. . 
t ~ s62.5X35 ........................... Oil wick {j)2.5 x 35 .............................................. . 
:t -1 ,., If - ~ ........................................ Oil gauge ............................................................ .. 
'Sf ll! *ii "'F (tJl) ................................... Bevel gear box assy. (lower) ............................... .. 
l!l ;t. ~ %(20) x 15 ......................... Screw 9/32 (20) x 15 ......................................... .. 
lJl ;t. ~ 1,~~(28) xs-.......................... screw 15/64 (28) x 5 .......................................... . 
~IB e ¢2.5X27o .......................... Oil wick {j)2.5 X 270 ............................................ .. 
I:=- JJ, .. ~ -f 7' s63X265 ............................. Oil pipe {j)3 x 265 ............................................... .. 
"' -1 7' * JJ, ~ ........................................ Oil pipe holder ..................................................... . 
ljl ;f'. :/ %(40) X8 .......................... Screw 11/64 (40) X 9 .................................... : ..... . 

MN 10A1 691 "' ·:1 ~ :... ........................................ Gasket ................................................................ .. 
MN 10A3 742 7 

M9 1118 002 lJL 
M9 0740 080 :i 

~ ........................................ cover··· .. ······················· ...................................... .. 
;t. ::.; ')6t(40) X 10 ......................... Screw 11/64 (40) x 10 ...................................... .. 
A ft ¢7 .4 ................................... Rubber plug ........................................................ .. 

-13-

if!AHIB :it M :J - r 
Amt. Req. Ref. No. 

1 
1 
2 
1 
1 

if!AHI!It 
Amt. Req. 

3 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

1 
1 
4 
1 

A141D390G05 
A 141 D794G01 
B509061H01 
W500511H01 
S945N220P06 

··~:J- r 
Ref. No. 

W444134H01 
W446232H01 
W461024H01 
W500307H01 
W500262H02 
W488988H02 
A 141 D230H01 
W501146H01 
W474363G01 
B504000H01 
W444233H01 

W500294H01 
W462905H01 
W488988H11 
A 141 D779H01 
W474364G01 
W501146H01 
B504000H01 
W488988H07 
W4B8987H05 
W444230H01 
W500294H01 

W444122H02 
W444237H01 
B509061H01 
W478175H01 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[Q] X Y 7-- 7 · Jvti~ (I) (W) 
XV TABLE MECHANISM (I) (W) 

57 

PLK-2020 - 14 -

y-56 

55 
48 54--n--52 

~--~;;::::o--53 

I 
46 

From the library of: Superior Sewing Machine & Supply LLC



~ 

I1Q] X Y 7- 7 J"811 (I) (W) 
TABLE MECHANISM (I) (W) 

Fig. • & :::J- 1-" 
No. Pans No. 

W1 MS 05AO 598 
W2 MS 05AO 758 
W3 M9 2510 045 
W4 M9 1004 050 
W5 M9 0107 053 
W6 M9 5003 095 
W7 M9 6007 021 
we M9 0104 053 
W9 M9 0551 050 

W10 MS 05A0482 
W11 M9 1602 006 
W12 M9 1602 002 
W13 M9 6006 021 
W14 MS 05AO 530 
W15 M9 0520 065 
W16 MS OSAO 767 
W17 M9 6001 020 
W18 MS OSAO 456 
W19 MS OSAO 523 

W20 MS 05A1 523 
W21 MS 05A1 758 
·w22 MS 05A2 758 
W23 I MS OSAO 602 
W24 MS OSAO 352 
W25 MS 05A1 456 
W26 M9 1005 050 
W27 MS 05A2 454 
W28 MS 05AO 352 
W29 M9 5001 020 

W30 M9 5002 021 
W31 M9 0550 050 
W32 M9 0501 053 
W33 M9 6004 021 
W34 M9 6005 021 
W35 MS 05A3 758 
W36 MS 05A4 758 
W37 MS 05A1 767 
W38 M9 5002 020 
W39 MS 05AO 456 

W40 MS 05A1 390 
W41 MS OSAO 454 
W42 M9 0510 065 
W43 MS 05A5 758 
W44 MS 05A6 758 
W45 M9 6003 021 
W46 MS OSAO 390 
W47 MS 05A3 523 
W48 MS 05A2 523 
W49 MS 05A2 601 

W50 MS 05A3 601 
W51 MS 05A1 688 
W52 MS 05A4 601 
W53 MS OSAO 688 
W54 M9 6002 021 
W55 MS OSAO 476 
W56 M9 0332 037 
W57 M9 1002 096 
W58 M9 5002 096 
W59 M9 7111 099 

Description 1fllliilt • ~ :::J - 1-" 
Amt. Req. Ref. No. 

X Y 7- 7 JJ, ........................................ XYTable............................................................... 1 
7 7 ~ ·~ ~ (-1:-~) ........................... Bracket·................................................................ 2 
T ·~ ~ MIO ................................. NutM10............................................................... 16 
if "Ji ;t. 10-.................................... washer 10............................................................ 32 
"' ;t. if "Ji ;t. 10······· ............................. Spring washer 10................................................. 24 
.A-7 '"It::..- 'f :e--? ........................................ stepping motor .................................................... 2 
1'-111\: t-t * JJ, ~ M6X25 ........................... Bolt M6 x 25......................................................... 8 
"' ;t. if "Ji ;t. 6 .................................... Spring washer 5................................................... 64 
if "Ji ;t. 6 .................................... washer 5.............................................................. 64 

.A •J 7 ........................................ Sleeve·· .. ····· ...................... ,................................... 2 
ft. Sic IJ1 ;t. ::; ~(40) ............................. Screw1/4(40)..................................................... 2 
lJL * ::; ~(40) xg ........................ screw 1/4(40) x g................................................ 2 
1'-11 A: i-:t ;f. JJ, ~ M6X 12 ........................... Bolt M6 x 12......................................................... 20 
1St t-t fi ........................................ Shaft..................................................................... 2 
ti Ill C m J.l th ta 20 .................................... C-type stop ring.................................................... 4 
7 •J ........................................ pulley··•................................................................. 4 
t-.111\:i-:tJ.l;( ;t.::; M6X6 ............................. screw M6 x 5....................................................... 8 
~ ~ '/ 3i fill~ ........................................ Ball bearing.......................................................... 8 
~ -1 ~ ::,.... ?' ""J., ~ ........................................ cog belt................................................................ 1 

II ........................................ Cog belt ............................................................... . 
1P rdl 7 7 ~ ·~ ~ ........................................ Bracket ................................................................. 1 

11 .. • • • • • • •• • • ..... • ... • • • • ..... •• .... •• .. Bracket .. · .. · .. · · ... · · · · ·· · · · ..... ·· · · ·· · · · · · · · · .. · · · · · · · · .. · .. · · ... · .. · 1 
7- IJ n i-:t * ........................................ Bracket................................................................. 2 
j-::,....~;~::,....7-•J ........................................ Tensionpulley ...................................................... 2 
~ ~ '/ 3i fill ~ ........................................ Ball bearing.......................................................... 4 
~ * ........................................ washer .. ······································......................... 4 

fill ........................................ Shaft····................................................................. 2 
1J 7 ........................................ Collar.................................................................... 4 
t-.111\:t-J"J.l;( ;t.::; M5X10 ........................... Screw MS x 10..................................................... 8 

1'-11 1\:i-:t ;f. JJ, ~ M5X 10 ........................... Bolt MSx 10......................................................... 8 
~ * 5 ..................................... washer 5.............................................................. 16 
"' ;t. Bi * 5 ..................................... Spring washer 5................................................... 16 
t-.111\: i-:t ;f. JJ, ~ M6X55 ........................... Bolt M6 x 55......................................................... 6 

11 M6X22 ........................... Bolt M6x 22......................................................... 8 
7 7 ~ ·~ ~ ( X ) ................................. Bracket (X)............................................................ 2 

11 ( 11) ................................. Bracket (X)............................................................ 2 
7 •J ........................................ pulley···········......................................................... 8 
t-.111\:i-:tJJ:.;';t.::; MSX6·· ........................... ScrewM6x6....................................................... 16 
~ ~ '/ 3i fill~ ........................................ Ball bearing.......................................................... 16 

I! lb fill ........................................ Shaft···.................................................................. 1 
fill ........................................ Shaft..................................................................... 4 

filii c !I:!.J.l;( ta 10 ................................... C-typestopring.................................................... 8 
7 7 ~ ·~ ~ ( Y ) ................................. Bracket (Y) ............................................................ 2 

11 ( 11) ................................. Bracket (Y) ............................................................ 2 
1'-111\: i-:t ;f. JJ, ~ M6X20 ........................... Bolt M6 x 20......................................................... 34 
I! lb fi ........................................ Shaft..................................................................... 1 
~ -1 ~ ::,.... ?' "'JJ, ~ ........................................ Cog belt................................................................ 2 

11 ........................................ Cog belt................................................................ 2 
llil i-:t t1i (t::::,....::;) ........................... Bracket(hinge)""""""""""""""""""""""""""'""""""""""""" 2 

Jnl t-t t1i ( S W X ) ........................... Bracket (SWX) ...................................................... 1 
"~ -1 7 ........................................ pipe ...................................................................... 2 
llil t-t t1i ( s w v) .......................... Bracket (SWV) ...................................................... 1 
"~ -1 7 ........................................ pipe...................................................................... 2 
1'-111\: i-:t ;f. JJ, ~ M6X64 ........................... Bolt M6 x 64......................................................... 2 
-tt .r. - ~ ........................................ suppon··............................................................... 6 
SW-PW#P-t""";t.::; M3X 16 ........................ Screw M3x 15..................................................... 6 
PLK-10-FSWX Pti· .................................... pc Board(X)......................................................... 1 
PLK-10-FSWY Ptli ....................................... pc Board (Y) ......................................................... 1 * lft 11 M Hi :!I. ........................................ Cable assembly.................................................... 1 

A 11 OA066H01 
A 120B112H01 
S910N010P10 
S913N060P10 
S913N210P10 
103-8932-1 
S903N211P25 
S913N210P06 
S913N040P06 

A 1400801 H01 
E7020659H01 
W502703H01 
S903N211P12 
A 140D800H01 
S922N010P20 
A 1400802H01 
S901N310P06 
6204ZZNR 
15-60-100 

TS-60-110 
A 130C344H01 
A130C344H02 
A120B167G01 
A 140D025H01 
6200ZZ 
W501041H04 
A 1400026H01 
A1400027H01 
S901N310P10 

S903N210P10 
S913N060P05 
S913N210P05 
S903N211P55 
S903N211P22 
A130C342H01 
A130C342H02 
A 140D804H01 
S901N310P06 
6200ZZNR 

A130C345H02 
A1400803H01 
S922N010P10 
A 130C343H01 
A130C343H02 
S903N211P20 
A 130C345H01 
TS-60-170 
TS-60-145 
A130C362H01 

A1400809H01 
A1400810H02 
A1400811H01 
A1400810H01 
S903N211P64 
W488951H01 
S902N012P16 
TE703P195G10 
TE703P196G10 
E731 D262G30 

-15- PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[TI] *~' z ~!Ill ( P) 
WORK HOLDER MECHANISIVI (P) 

[12] X Y 7- 7' J"l\lf» (II) (W) 
XV TABLE MECHANISM (II) (W) 

PLK-2020 -16-

71 77 

w(~ 
~ 7879 76 
' '(5)1 
(4) 

From the library of: Superior Sewing Machine & Supply LLC



[ill 91-fiP.r.llll (P) 

Fig. 
No. 

p 1 
p 2 
p 3 
p 4 
p 5 
p 6 
p 7 
p 8 
p 9 
P10 
P11 
P12 
P13 
P14 
P15 
P16 
P17 
P18 
P19 
P20 
P21 
P22 
P23 
P24 
P25 
P26 
P27 
P28 
P29 

WORK HOLDER MECHANISM (P) 

ftBdL :J-"' 
Pans No. Description 

M9 0511 065 E m .1l ;l fa ········································E-type stop ring .................................................. .. 
MV 30AO 454 fi ········································Shaft····································································· 
MS 05AO 601 1l'i!. f.t ~ ( y •J :,... .yt-) ·····················Cylinder bracket ................................................. .. 
M9 0552 050 ~ it 5 ·······································Washer 5······························································ 
M9 0501 053 "' .::t- .1i it 5·······································Spring washer 5··················································· 
M9 5003 021 "ft.1tl1i:#;tfJI-~ M5X12·····························BoltM5x12························································· 
M9 1801 001 .1l ;1 .::t- ~ %(28) xs··························Set screw 9/32 (28) x 6······································· 
MS 06A1 950 9f. :fiji .:r. v "' - ········································Lever···································································· 
M9 1802 006 tf $'i; lJl .::t- ~ %(28) ............................... Screw 9/32 (28) ····················· ······· ..................... . 
MS 05A2 603 ""F fiji .:r. llll i;J- g ········································Base ········································ ····························· 
MS 05AO 750 7 ""I y .:1 ········································Bushing································································ 
MS 05A3 454 9t- fiji .:r. [§) E f$ ········································Shaft .................................................................... . 
M9 0803 060 t: :,... ~12X21 .. ···························Pin ct>12 x 21························································· 
M9 1373 045 7 ""I M5····································Nut M5 ································································· 
M9 5015 021 "ft.flj A: i-:t ;t£ 11- ~ M5X20 .. ···························Bolt M5 x 20 ........................................................ . 
M9 5001 025 l!l ;t£ 11- ~ M5X40 .. ···························Thumb bolt M5 x 40· .. ·········································· 
MS 05AO 308 :fill .:r. llll i-:t ~ ········································Clamp frame .. ····························· ......................... . 
M9 8003 050 ~ it 25X 15X3 t·······················Washer 25 x 15 x 3t············································· 
MF 70AO 352 1J 7 ········································Collar···································································· 
M9 1602 001 .1l ;l .::t- ~ ~(40)X4 .. ······· .. ···············Setscrew 1/4(40)x4 .. ··································· .... 
M9 8004 050 ~ it 25X 15X3.1 t····················Washer 25 x 15 x 3.1t·········································· 
M9 0504 037 P ~ 7 ;J. .::t- ~ M5x 10 ............................. Screw M5 x 10 .................................................... . 

M9 5016 021 "ft.1li1\:#Jl;l.::t-~ M5XIO·····························SetscrewM5x 10 .. ············································· 
M9 1 005 050 .1i it ········································Washer································································· 
M9 0550 050 1l' Ill! it 5 ·······································Washer 5································ ······························ 
MS 05A1 530 a i-:t f$ ········································Shaft .. ··································································· 
MS 05B1 456 fill :'! ~ ········································Shaft supponer .................................................. .. 
MS 06A 1 254 ..l:. :fiji .:r. ~ ! 1 1 ········································Upper clamp frame (1 )·········································· 
MS 06AO 691 "~ ""I ~ :..- ········································Clamp pad .......................................................... .. 
MS 06A1 691 "~ ""I ~ :..- ········································Clamp pad···························································· 

P30 MS 05AO 257 ""F tiP .:r. :til ! 1 :.·····································Lower clamp frame ·············································· 
P31 MS 05A4 454 *' '* fi ········································Shaft .................................................................... . 
P32 M9 0811 050 Ill! it 8·······································Washer 8······························································ 
P33 M9 0108 053 "' .:t- Ill! it 8·······································Spring washer 8··················································· 
P34 M9 2008 045 7 ""I ~ M8····································Nut M8 ································································· 
P35 M9 8001 033 t: :..- .::t- ~ M8····································Pin screw M8 ······················································· 
P36 M9 8001 015 lJl .::t- ~ a i-:t MS····································Hinged screw M8················································· 

fflftillft Yt M :J - 1-' 
Amt. Req. Ref. No. 

4 
2 
1 
9 

13 
8 
1 
1 
1 
1 
2 
1 
2 
3 
2 
1 
1 
1 
2 
4 
1 
4 
2 
2 
8 
2 
2 
1 
2 
2 
1 
1 
1 
1 
1 
1 

5922N21 OP60 
E7020610H01 
A1400818H01 
S913N060P05 
5913N210P05 
S903N210P12 
B509058H01 
A141 0691 H01 
B503851H01 
A 120B 1 OOH01 
A 1400816H01 
A 130C351 H01 
A 1400819H01 
S910N010P05 
S903N210P20 
S903N535P40 
A 11 OA077H01 
A 141 D029G01 
W476422H01 
W500036H01 
A1410029G02 
S900N210P08 
S901N310P10 
W501041H04 
S913N010P05 
A 1400823H01 
A 1400822H01 
A 120B297G01 
A 141 D812H01 
A1410812H02 
A 120B 1 06G30 
A 140D817H01 
S913N040P08 
S913N210P08 
S910N010P08 
A140D805H01 
A 1400806H01 

IR] X-Y7--7J'-'Ili4(II)(W) XV TABLE MECHANISM (II) (W) 
W 70 MS 0580 456 
W 71 M9 1010 022 
W 72 M9 2001 050 
W 73 M9 0109 053 
W 74 M9 5020 045 
W 75 M9 8002 022 
W 76 M9 8003 022 
W 77 M9 2008 045 
W 78 M9 0801 050 
W 79 M9 0108 053 
W 80 M9 6002 020 
W 81 MS 0580 975 
W 82 MS 0581 975 
W 83 MS 0580 603 
W 84 MS 05AO 628 
W 85 M9 0333 037 
W 86 MS 05AO 366 
W 87 M9 6001 021 
W 88 M9 0532 065 
W 89 MS 05A1 602 
W 90 MS 05A2 602 
W 91 MS 05AO 778 
W 92 M9 5001 021 
W 93 MS 06AO 339 
W 94 MS 05A2 339 
W 95 MS 05AO 975 
W 96 MS 05A1 975 
W 97 MS 05A1 628 
W 98 M9 0545 065 
W 99 MS 05AO 603 
W100 MS 05A1 603 
W101 M9 8003 021 
W1 02 M9 0801 050 
W1 03 MS 05A 1 352 
W104 M9 6004 020 

c ·"J ~· ~ lr ······································ .. Rod suppon ·························································· 
"ft. 1ll ;t£ J&- ~ M10X50···························Bolt M10~ 50······················································ 
-+f 1i .::t- 20 ·····································Washer 20 ........................................................... . 
"' .::t- -+f 1i .::t- 20·····································Spring Washer 20················································ 
7 '"I ~ M20··································Nut M20······························································· 
,, 1lj ;t£ Jl- ~ M8X100(~nl:)··············BoltM8x100················································· ..... 

11 M8X120( 11 ) .............. BoltM8x120······················································ 
7 •"J ~ M8 ···································Nut M8································································· 
-+f 1i .::t- S·······································Washer 8······························································ 
"' .::t- -+f 1i * S·······································Spring Washer 8 ·················································· 
"ft.1i'J1i:#Jl;l .::t-~ M6X 12·····························Screw M6 x 12····················································· 
c ""I 1-' ( 5 >··································Rob (S)·································································· 

11 (")··································Rob(S)·································································· 
~ IIJ "S: ·····:··································Slider···································································· 
L M ;t£ J&- ········································Slide ball bearing·················································· 
5W-PWi-:f'P7"-*:/ M3X8····························Screw M3 x 8······················································· 
"/ 1) - ;J. = '"I 7 J&- p 5- p T Yo ····················Grease nipple PS-PT1 /8 ..................................... . 
"ft.1tl 1i: i-:t ;t£ '" ~ M6xS .. ·····························Bolt M6 x 8··························································· 
fa m C m .1l ;l fa 32 ··············· ······················C-type stop ring···················································· 
" J&- ~ llll #it ········································Belt suppon·························································· 
" '" ~ llll i;J- it ········································Belt suppon ·······:·················································· 
" J&- ~ fiji .:r. ········································Belt clamper ························································· 
"ft.AA:i-:f';tfJ&- ~ M5xJs ............................. BoltM5x16· .. ······················································ 
Y 1' " 1 :til (X )-··································Detector plate (X)·················································· 
Y 1' " 1 :til ( Y ) • · · • • · · • · • • • · • • • • • • • • • · • · • ········Detector plate (Y) '· · • · · · • · · •· • · · • • · · · · · · • · · • · · · · · · • · · ·· • • · · • · ·• • · · · 
c ""I Y ( L)································ .. Rod (L) ····························-······································ 

c ""I Y ( L)··································Rod (L) ·································································· 
L M ;t£ J&- ········································Slide ball bearing .. ················································ 
fill m C m .1l ;l fa 45 ·····································C-type stop ring···················································· 
X Y iiJ 11J t:t ("'F) .................................. X-V Movable bracket (lower) ............................... . 
X Y iiJ IIJ ~ (..l:.) ··································X-Y Movable bracket (upper)································ 
"ft. A A: i-:t ;t£ '" ~ M8x55 ............................. Bolt M8 x 55 ........................................................ . 
'l' Ill! it 8 ······································Small Washer 8 ··················································· 
1J 7 ········································Collar···································································· 
"ft.PJ1i:#Jl;l .::t-~ M6X8 ······························Screw M6 x 8······················································· 

-17-

4 
16 
8 
4 
8 
2 
2 
4 
4 
5 
8 
2 
2 
4 
8 

42 
6 
8 
8 
2 
2 
4 
8 
1 
1 
1 
1 
4 
4 
1 
1 
4 
4 
3 
6 

A 1 20B 119H01 
S903N013P50 
S913N060P20 
S913N210P20 
S910N010P20 
5903N012P68 
S903N012P72 
S910N010P08 
S913N060P08 
S913N21QP08 
5901N311P12 
A 130C347H01 
A130C347H02 
A 130C348H01 
LM-20-U 
5902N032P08 
5930N411 POl 
5901N311P08 
5922N01 OP32 
A 130C350H01 
A 130C350H02 
A 140D807H01 
S903N210P16 
A 130C718H01 
A130C361H01 
A 130C346H01 
A130C346H02 
LM-30-U 
S922N010P45 
A 130C349H01 
A 120B099H01 
S903N212P55 
5913N010P08 
A141D253H01 
5901N310P08 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



7 

64 
63 22 
62 
61 
60 

59 23 

(22) 

PLK-2020 -18-From the library of: Superior Sewing Machine & Supply LLC



~ 7--7~J~*i*llllfi( T) 
TABLE MECHANISM (T) 

Fig. 
No. 

T 1 
T 2 
T 3 
T 4 
T 5 
T 6 
T 7 
T a 
T 9 

T10 
T11 
T12 
T13 
T14 
T15 
T16 
T17 
T1a 
T19 

T20 
T21 

T22 
T23 
T24 
T25 
T26 
T2a 
T29 

T30 
T31 
T32 
T33 
T34 
T35 
T36 
T37 
T38 
T39 

tlB.H.::J-1-' 
Parts No. 

M9 6006 021 
M9 0104 053 
M9 0550 050 
MS 06A5 601 
M9 0852 011 
MS 05AO 560 
MS 06E1 339 
MS 05AO 416 
MS 06AO 595 

M9 0608 037 
M9 0607 037 
MF 60AO 560 
M9 2212 031 
MF 10A4 691 
M9 2003 030 
MS 06EO 131 
MS 06AO 777 
M9 8004 022 
MS 06A1 595 

MS 06A6 601 
MS 06E7 339 
MS 05A1 750 
M9 0502 037 
MS 06E2 339 
M9 1012 053 
MS 05EO 972 
MS 06E6 339 
M9 2008 045 
M9 0811 050 

M9 0108 053 
MS 06E4 339 
M9 0502 040 
MS 06AO 797 
MS 06AO aso 
MS 05AO 419 
MS 06AO 688 
MN 10AO 130 
MV 30AO 131 
M9 0333 037 

T40 MS 05AO 957 
T41 MS 05EO 719 
T42 M9 5008 021 
T43 M9 0550 050 
T44 M9 7006 050 
T45 MS 05AO 604 
T46 MS 06E5 339 
T47 MS 06E8 339 
T48 MS 06E3 339 
T49 MS 06EO 374 

T50 
T51 
T52 
T53 
T54 
T55 
T56 
T57 
T58 
T59 

T60 
T61 
T62 
T63 
T64 

MS 05A7 601 
M9 7009 052 
M9 8002 021 
MS 06A0476 
M9 4001 023 
MS 05A2 595 
M9 0873 045 
M9 0302 053 
M9 0313 050 
MS 06E2 339 

MS 05AO 429 
M9 0550 050 
M9 0501 053 
M9 5003 021 
M9 0406 041 

~ fiJ A:i~ * )&,. ~ 
,, ;t. ~ 'l?i 
.. 1J' ~ ~ 'l?i 
llil i~ tJi 
p ~ llll ;t. :.; 

• * 'jJ ,, 

E ~117 ·~ ~ ~ 
:J;: tJi 

Description 

M6X 12""""'"""'"""""""B01t M6 X 12· ....................................................... . 
6 ........................................ Spring washer 5 .................................................. . 
6 ........................................ washer 5 ............................................................. . 
........................................ Mounting bracket ................................................ . 

MJX8 ............................... Screw M3 x 9 ...................................................... . 
........................................ Hinge··········· ....................................................... .. 
( x v ?--7'J&-)· ................. cover···· ............................................................... . 
........................................ E-protective bushing ........................................... . 

(:ti)· .................................. Table top (right) ................................................... . 

p llll ;t. :.; M6X6S ............................. Screw M6 x 65 .................................................... . 
p llll ;t. :.; M6X40· ............................. screw M6 x 40 .................................................... . 

• it ........................................ Hinge···· ............................................................... . 

7 -'( * )&,. 
~ M 12 ................................ ···Eye bolt M 1 2 .......... · ............................................ . 

1J' A ?- ·~ ~ ........................................ Gasket ................................................................. . 

~ '* ;t. :.; 7<&(28) x 10 ....................... Special screw ...................................................... . 

~ 5'e ?" ........................................ Oil reservoir ......................................................... . 

v "" )&,. ~ ........................................ v-belt······· ............................................................ . 

llil i~ * )&,. 
~ M8X70 ............................. Bolt M8 x 10 ........................................................ . 

:J;: tJi ........................................ Table top .............................................................. . 

~ ........................................ Mounting bracket ............................................... .. ,, (:ti91-) ............................... cover ................................................................... . 
A ~II 7 ·~ ~ ~ ........................................ A-protective bushing ........................................... . 
5 w-PWi~P'T"'.:t-:.; MSX JQ ..................... sw-PW, screw M5 x 10 ..................................... .. 
11 ,, (iitr:ti}·· ............................. Cover .................................................................. .. 
,, ;t. J.1l 'l?i 12 ...................................... Spring washer 12 ............................................... .. 
~ 1- A ~ MJ2 .................................. caster M12 ........................................................ .. 
'IJ '' (:ti~) ............................... cover .................................................................. .. 
7 ·~ ~ M8 .................................... Nut Ma ............................................................... .. 
~ 'l?i 8 ....................................... washer a ............................................................ .. 

,, ;t. J.1l 'l?i 8 ....................................... Spring washer 9 .................................................. . 
'IJ ,, (iii.J~} ............................... cover ................................................................... . 
.liD. * .:t- :.; 5.5X45-· ............................ screw 5.5 x 45 ................................................... .. 
~ II 7 1 J&- A ........................................ Guard film .......................................................... .. 
.:r ~ 'S ........................................ Motor base plate ................................................ .. 
IIJj til :f A ........................................ cushion rubber .................................................. .. 
~~ -1 7' ........................................ Oil return pipe ..................................................... . 
~ 1:: :..- ........................................ Oil bottle .............................................................. . 
5111 ~ 'S ........................................ Oil bottle holder ................................................... . 
5 W-PWi~P'T"'.:t-:.; M3X8 ...................... sw-PW, screw M3 x a ........................................ . 

v )&,. 

!H tt l.. 
~ fiJ 1\:# ;f.)&,. ~ 

~ jj ~1.1l'l?i 

m • llil "¥ 
11 ,, 
11 ,, 
11 ,, 
• ~ 

llil i~ tJi 
~ '* ~ • 
~ 111 1\: i~ ;f. )&,. ~ 

A ....: 'It 
• ;f. Jj, ~ 

:J;: tJi 
7 ·~ ~ 
,, .:t- m 'l?i 

m • 11 ,, 

''''''''''''''''''''''''"''''"''"'"'Rail••••••••oooooooooooooooooooooooooo•••••••oo••••••••••••••••••••••••••" 
........................................ Drawer ............................................................... .. 
MSxJs ............................. Bolt M5 x 35 ....................................................... .. 
s ....................................... washer 5··· ......................................................... .. 
s ....................................... washer 5 ............................................................ .. 
........................................ Handle· ..... , .......................................................... . 

('ii1Jtt:) ............................... cover ................................................................... . 
(tt:~) ............................... cover ................................................................... . 
(tt:91-) ............................... cover ................................................................... . 
(til) .................................. frame assy .......................................................... . 

(~Iff 1:1::1 ~} ........................ Bracket ................................................................ . 
8••••••••••••••••"'''''"''''"''''"''Washer 8···•• .. •••••••••••••••••••••••• .. ••••••••••••• .. ••••·········· 
M8X66 ............................. Cover Max 66· ................................................... .. 
........................................ Spacer··· ............................................................. .. 
M4x8 ............................... Thumb bolt M4 x a ............................................. .. 
(;tt:) ................................... Table top (left)·· .................................................... . 
MJ .................................... Nut M3 ............................................................... .. 
J ....................................... Spring washer 3·················· ................................ . 
J ....................................... washer 3 ............................................................. . 
(nt) ................................... Cover ................................................................... . 

:Jif. tJi 1 I. tli ........................................ Table top supporter ............................................. . 
.ei 'l?i s ....................................... washer 5 ............................................................. . 
,, .:t- J.1l 'l?i s ....................................... Spring washer 5 .................................................. . 
~ fiJ ::1\: i~ #f. J&- ~ MSX 12 ............................. Bolt M5 x 12 ........................................................ . 
~ * '* :.; 4. I x2s ............................. Screw 4.1 x 25 .................................................... . 

-19-

fiJJ.HIIIt • ·~ ::J-
,.. 

Amt. Req. Ref. No. 

4 S902N211P12 
8 S913N210P06 
8 S913N010P06 
1 A 130C71 OG01 

12 S902N822P08 
2 A 140D876P01 
1 A 130C469G01 
1 S935Z040H13 
1 A 130C759H01 

1 S900N116P61 
1 S900N 116P40 
2 W502125H01 
4 S904N310P12 
1 W500812H01 
1 W446050H01 
1 A 1208311 G02 
1 M66 
8 M904Z514H03 
1 A1208291H01 

1 A130C719H01 
1 A 120B295G01 
1 S935Z013H01 

50 S902N035P10 
1 A 120B293G01 
7 S913N210P12 
7 G7N12 
1 A 130C715G01 
8 S910N010P08 
a S913N040P08 

8 S913N210POa 
1 A 130C711 G01 
2 S908N07aP45 
1 A130C717H01 
1 A 130C761 H01 
8 A 140D790H01 
1 A140D583H02 
1 W346040H01 
1 E702D59aH01 

10 S902N032POa 

2 A140D795H01 
1 A 130C33aH01 
2 S903N210P35 
2 S913N040P05 
2 A-42-B-7 
1 A-42-C-7 
1 A 130C712G01 
1 A 130C913G01 
1 A 120B294G01 
1 A 1208091 G02 

1 A 1 30C337H01 
4 M914D90aH01 
4 S903N212P66 
4 A141D480H01 
2 S903N534P08 
1 A 130C333H01 

12 S910N010P03 
12 S913N210P03 
12 S913N040P03 

1 A 120B292G01 

2 A 140D794H01 . 
6 S913N040P05 
6 S913N210P05 
4 S903N210P12 
6 S908N156P25 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[@ t1 fF ~(C) 
CONTROL MECHANISM (I) (C) 

5 

~ t51J ~ • (c) 

CONTROL MECHANISM (II) (C) 

16 17 

11 

35 
34 

PLK-2020 - 20-

2 

4 3 

• ·~45 
p~ (45) 
l>~ 46 

47 

From the library of: Superior Sewing Machine & Supply LLC



MJ fl i'P *i (C) 

Fig. 
No. 

c 1 
c 2 
c 3 
c 4 
c 5 

CONTROL MECHANISM (I) (C) 

!i&:J-~· 

Parts No. 

MS 05EO 513 
M9 7501 096 
M9 0302 037 
MS 06A1 742 
M9 0304 037 

Description 1i!lftfi8 • ** :J - y 
Amt. Req. Ref. No. 

*15 (lll)···································Case ····································································· 1 
7 1J ~ ~ tlilll.Ir. P P B································PC board (PPB) ..................................................... 1 
SW-PW#P+...;;t.::; M3X8·······················SW-PW,screwM3x8········································· 4 
7 ? ........................................ Cover··.................................................................. 1 
SW-PWi;f'Pj-...;;t.::; M3X12 ...................... SW-PW,screwM3x 12....................................... 6 

E7028404G30 
E702B084G10 
S902N032P08 
E703C464H01 
S902N032P12 

1151 tbiJ ffiiJ II ( c ) 
CONTROL MECHANISM (II) (C) 

Fig. tlB&:J-Y 
No. Parts No. 

Description 
fi!Jftillft W*'i:J- y 

Amt. Req. Ref. No. 

C10 MS 06A3 691 "' ''1 .:t- ~ ........................................ Gasket ................................................................ .. 2 E730D070H01 
C11 MS 06A2 742 II ........................................ cover ................................................................... . 1 E730B461H01 
C12 M9 0409 037 SW-PW, P1""'.:t-::; M4X10 ....................... SW-PW, screw M4x 10 ...................................... . 6 S902N034P10 
C13 M9 0410 037 s W-PW, P1""'-*::; M4X8· ........................ SW-PW, screw M4 x 8 ...................................... .. 8 S902N034P08 
C14 MS 05AO 844 5 ;r. :t. t1i ........................................ plate ................................................................... .. 1 E702B973H01 
C15 M9 1003 090 A -1 ''1 7 ........................................ Switch ................................................................. . 1 OR-2-GR-1B 
C16 M9 1002 090 A -1 ·:~ 7 ........................................ Switch ................................................................ .. 1 OR-2-GG-1A 
C17 M9 0606 099 ff "it 7 ~ 7 ........................................ Pilot lamp ............................................................ . 1 PA-2-SG-T1 
C18 M9 7120 099 * Sl 11 I* (lll) ................................... Cable assy ........................................................... . 1 E702D260G31 
C19 MS 05AO 573 ·~ 7 ~ ........................................ Knob .................................................................... . 3 S937N521 P17. 
C20 M9 7122 099 * & 11 • (lll) ................................... Cable assy ........................................................... . 1 E703D265G34 
C21 M9 6008 096 -:1 •J ~ ~ :t& M.Ir. ........................................ PC board .............................................................. . 1 TE703P188G10 
C22 M9 1005 035 fi tt •:; 7 ~ *::; M4X8 ............................... Thumb screw M4 x 8 ......................................... .. 2 S901Z610H11 
C23 M9 3003 095 •J v - ........................................ Relay ................................................................... . 1 SGA-432A-N 
C24 MS 05AO 742 II ........................................ cover·· ................................................................. . 1 E703D300H01 
C25 MS 06A1 806 il1J tli ........................................ cover ................................................................... . 1 E730B422G01 
C26 M9 0344 037 sw-PW#P1"""-*::; M3xso ..................... sw-Pw. screw M3 x 50 ...................................... . 4 S902N032P50 
C27 M9 8001 093 7 7 ~ ........................................ Fan····· ................................................................ .. 1 4715PS-10T-B30 
C28 MS 06A4 691 "' ·:~ .:t- ~ ........................................ Gasket ................................................................. . 4 A141 D847H01 
C29 M9 0409 037 SW-PWi;f'Pj-...;;t.::; M4X1Q ..................... SW-PW, screw M4x 10 ..................................... .. 1 S902N034P10 
C30 M9 4004 099 1"-1 c ~~ •J ·:~-:1 H P-4N ............................ Nylon clip HP-4N ................................................ .. 1 S945N220P04 
C31 M9 3501 098 7 if - · ....................................... Buzzer ................................. ··············· .................. . 1 EA4211 
C32 M9 0701 098 1J ? ~ ? - ........................................ counter ............................................................... . 1 AK-51523 
C33 M9 1007 096 "\Ji- A .:r- ? Y 7 -1 , < ..................................... Stepping motor driver .......................................... . 1 ST-2 
C34 MS 06A8 601 P M D lli!. i;f' tli ........................................ pMD bracket ....................................................... .. 1 E730B514G01 
C35 MS 06A1 419 ltJj ~ :i A ........................................ vibration preventing rubber ................................ . 4 A 141 D693H01 
C36 M9 0515 037 SW-PWi;f'P1"""'*::; M5X16 ..................... sw-PW, screw M5 x 15 ..................................... .. 2 S902N035P16 
C37 M9 8501 096 -:t•J ~ ~ :tilll.Ir. ........................................ pc board ............................................................. .. 1 TE703P187G10 

M9 5002 093 ~ 7 ~ A 200-220V /lOOv ................. Transformer 200-220/100V .. ···················· .. ········ 1 BK0-3023H01 
C39 M9 5004 093 ~ 7 ~ A 380-415V /toov ................. Transformer 380-415/100V ............................... . 1 BK0-3023H03 

M9 5006 093 ~ 7 ~ A 240V /100V· ....................... Transformer 240/100V ...................................... . 1 BK0-3023H04 
C40 M9 6002 021 1\. ~ 1\: i;J- * J&- ~ M6X64 ............................. Bolt M6 x 54 ....................................................... .. 4 S903N211P64 
C41 M9 0601 050 jJ .:t- J.i lt 6 ........................................ washer 6 ............................................................ .. 4 S913N040P06 
C42 M9 0603 050 ~ Jl ~ lt s. ....................................... washer 5 ............................................................. . 4 W467215H01 
C43 M9 0104 053 "" '* .Ill lt 6 ....................................... Spring washer 5 .................................................. . 4 S913N210P06 
C44 M9 1575 045 1" ·:~ ~ M6 ....................................... Nut M6 ................................................................ . 4 S910N010P06 
C45 M9 2008 045 1" ·:~ ~ Ma ....................................... Nut M8 ................................................................ . 4 S910N010P08 
C46 M9 0811 050 ~ jJ ~ .Ill * a ....................................... washer 8 ............................................................ .. 6 S913N040P08 
C47 MS 06A0419 ltJj t1R :i A ........................................ Vibration preventing rubber ................................ . 4 A141D692H01 
C48 M9 7502 096 7 1J ~ ~ t.lilll.Ir. ........................................ pc board .............................................................. . 1 TE730P174G10 
C49 MS 06A0405 iii (lll) .................................. Box assy .............................................................. . 1 E730A 153G01 
C50 M9 0409 037 SW-PW#P1"""'*::; M4X1Q ..................... SW-PW, screw M4 x 10 ...................................... . 4 S902N034P10 
C51 M9 8001 021 1\. ~ 1i: # * J&- ~ M8X 16 ......... .-.................... Bolt M8 x 15 ........................................................ . 2 S903N212P16 
C52 M9 0108 053 '" .:t- .Ill it a ....................................... Spring washer 8 ................................................. .. 2 S913N210P08 
C53 MS 06AO 806 il11 t1i ........................................ Cover .................................................................. .. 1 E730B421 G01 

M9 5003 093 ~ 7 ~ A 105/210V .......................... Transformer 105/210V· ..................................... . 1 BK0-3020H01 
C54 M9 5001 093 ~ 7 ~ A 115/230V .......................... Transformer 115/230v ..................................... .. 1 BK0-3020H02 

M9 5005 093 ~ 7 :.- A 210/380/420v .................... Transformer 210/380/420V .............................. . 1 BK0-3020H03 
C55 M9 4001 093 A V R ill .Jt (~111±112!l) ...................... AVR assy ............................................................. . 1 E703D043G02 
C56 M9 1005 090 
C57 M9 1001 091 

1 
2 S460N011P36 

7 '/ '* ·:~ ~ A -1 ·:~7 ........................................ Magnet switch ................................................... ·· 
1::. · ~ - ;( .. ~ ..................................... Fuse ..................................................................... . 

C58 M9 4006 099 1::. ~- ;;;( * J&- '!! ........................................ Fuse holder ......................................................... . 2 S460N025P64 

-21- PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



[I§]* i*le ~(c) 
CONTROL MECHANISM (Ill) (C) 

62 

[11] z 7 -1111~ ( N ) 
AIR MECHANISM (N} 

PLK-2020 -22-From the library of: Superior Sewing Machine & Supply LLC



~~ 

~ 

[1§1 * i* ne t~A ( c ) 
CONTROL MECHANISM (Ill) (C) 

Fig. 
No. 

C60 
C61 
C62 
C63 
C64 
C65 
C66 
C67 

C68 
C69 

C70 
C71 
C72 
C73 
C74 
C75 
C76 
en 
C78 
C79 
c8o 

IH!dL::J-1" 
Parts No. 

M9 7014 095 
M9 7015 095 
M9 7016 095 
M9 7017 095 
M9 7018 095 
M9 7019 095 
M9 7020 095 
M9 7021 095 
M9 7022 095 
M9 7023 095 
M9 7024 095 
M9 7025 095 

M9 7026 095 
M9 7027 095 
M9 7028 095 

M9 0113 099 
MS 06AO 750 
MS 06AO 682 
M9 2008 045 
M9 0802 053 
M9 7009 052 
M9 2207 031 

Description 

it SJt 1tt f* *li.JI. ········································Cable assy .......................................................... .. 
~ SJt 11 f$ *!1 1I. ........................................ Cable assy .......................................................... .. 
it • 11 li m 1I. ........................................ cable assy .......................................................... .. 
it • 11 ** m 1I. ........................................ cable assy .......................................................... .. 
it SJt 11 li M 1I. ........................................ Cable assy ........................................................... . 
it SJt 11 f* *.D. 1I. ·· ·· ··· ··· ········ ..... · ................ Cable assy. ··· ······ · ··· .... · .... · ...... · · ··· ··· · ······ · ............. . 
it SJt 1! f$ *.D. 1I. ........................................ Cable assy ............................... ··············· ............. . 
m aft 1! ll *.D. 1I. (200V )·········· .. ··················Cable assy. (200V)··· ............................................ . 
it SJt 11 f$ *.D. 1I. (220 v) ............................. Cable assy. (220V)··· ............................................ . 
it SJt !I ll *.D. 1I. (380-4 15 V )··· .. ················Cable assy. (380- 415 V)··· ................................ . 
m SJt !I ll *.D. Jr. ........................................ Cable assy ........................................................... . 
it SJt !I li *.D. Jr. ················· ....................... Cable assy ........................................................... . 

it SJt 11 ll Hi Jr. ........................................ Cable assy ........................................................... . 
it SJt 1! *l *.D. Jr. ........................................ Cable assy ........................................................... . 
7 7 ::..-:::1- ~-'"*..ll1I. ........................................ Fan coad assy ...................................................... . 

7"/~~-(·:;7 

A i¥117 ·:; 'Y .:1 

7 IJ 
7" ·:; ~ 

"' ;f. J.!l 1£ 
!ffl '* J.!l 1£ 
112i;f';f.Jt- ~ 

· · ······································Foot switch··························································· 
~6.2X6··· .......................... A-protective bushing ct>6.2 x 6······················· .. ····· 
········································Motor pulley ........................................................ . 

MS···························· .. ······Nut M8··············· ................................................. . 
8-································ .. ·····Spring washer 9 .................................................. . 
8-·······································Washer 8················································ ............. . 
Msxgs .............................. Bolt M8 x 95······· ................................................. . 

[J1] .l: 7 -IJ!11~ ( N ) 
AIR MECHANISM (N) 

Fig. ilBdL:::J- I" 
No. Parts No. 

N 1 M9 5003 021 
N 2 M9 0102 053 
N 3 M9 0550 050 
N 4 MS 05A9 601 
N 5 M9 1373 045 

N10 MS 05E2 337 
N11 M9 1011 089 
N12 M9 1005 093 

N13 M9 1004 093 

N14 M9 4003 093 

N15 MS 05E1 434 
N16 MS 06A2 434 
N17 M9 1012 089 

N20 MS 06A1 571 
N21 MS 06A3 571 
N22 MS 06A4 571 
N23 MS 06A5 571 
N24 MS 06A6 571 
N25 MS 06A7 571 
N26 MS 06A8 571 
N27 MS 06A2 571 
N28 MS 06A3 571 

N30 
N31 
N32 

MS 06A1 567 
MS 06A2 567 
MS 06A3 567 

Description 

1\. .fit 'A i-t if. Jt- ~ MSX 12············· .. ······· .. ·····Bolt M5 x 12······ .................................................. . 
"' .:t· J.!l 1£ 5 ....................................... Spring washer 5 .................................................. . 
J.!l 1£ s ....................................... washer 5········ ..................................................... . 
112 i-t ~ (I. 7 .:z. = ·:; ~) .................. Bracket (air unit) .................................................. . 
7" ·:; ~ MS····· ............................... Nut M5 ................................................................ . 

71 Jt-? v~.:1. v-?···················· .. ··········· .. ···Filter-regulator .................................................... . 
-:t = * - Jt- f ........................................ Manifold .............................................................. . 
1! m. # ........................................ Solenoid valve .................................................... .. 

# ........................................ Solenoid valve ..................................................... . 

# ........................................ Solenoid valve······················································ 

I. 7 .Y •J ::..- ?" ........................................ Air cylinder .......................................................... . 
I. 7 .Y •J ::..- 7 ........................................ Air cylinder .......................................................... . 
;l - ~ Jt- :::1 ·:; 7 ........................................ Meter cock ........................................................... . 

7 -( ·:; 7 a! "¥ ........................................ Air fitting ............................................................. . 
7 -! ·:; 7 a! "¥ ........................................ Air fitting ............................................................. . 
7 -( •:; 7 a! "¥ ........................................ Air fitting ............................................................ .. 
?. -! ·:; 7 a! "¥ ........................................ Air fitting ............................................................ .. 
7 -! ·:; 7 at "¥ ........................................ Air fitting ............................................................. . 
7 -! ·:; 7 at "¥ ........................................ Air fitting ............................................................ .. 
7 -( ·:; 7 at "¥ ........................................ Air fitting ............................................................ .. 
7 -! ·:; 7 at "¥ ........................................ Air fitting ............................................................ .. 
::t ~. ;l ~. I.Jt-if. ~ir .................................... Air fitting ............................................................. . 

I. 7 7 .:1 - 7" ~4X 1420 ........................... Air tube .............................................................. .. 
I. 7 7- .:1 - 7 ~6X SOO ............................. Air tube ............................................................... . 
z 7 7 .:1 - 7 ~ax 280 ............................. Air tube ............................................................... . 

-23-

«!IJHIIIt 1f M ::J - ~-

Amt. Req. Ref. No. 

1 
1 
1 
1 
1 
1 
1 
1 

(1) 
(1) 

1 
1 

1 
1 
1 
3 
3 
3 
3 

E7310262G30 
E7020260G31 
E731 D253G30 
E7030266G32 
E7030265G34 
E7300289G31 
BV44653G32 
E7300286G30 
E730D286G31 
E7300286G32 
E7310253G30 
E7030252G32 

E7300277G31 
E7300277G32 
E7300280G31 

BKQ-E3032H05 
S935Z012H09 
T60 
S910N010P08 
S913N210P08 
A9140908H01 
A904Z514H07 

1l!J1HIIIt ff M ::J - ~-

Amt. Req. Ref. No. 

4 
4 
4 
1 
2 

2 

22 
3 
2 
1 
1 
1 
2 
2 

S903N210P12 
S913N210P05 
S913N040P05 
A130C352H01 
S910N010P05 

FR150-02 
A1410757H01 
050-4E1-01 

-DC24V 
050-4E1-01 

-70-DC24V 
050E1-01-2 

-DC24V 
DA-20X25Y 
A1900199P01 
PF1/8 

TL4-01N 
TL6-01N 
TL8-02N 
TL4-M5N 
TBY6-01N 
USD6-4 
TS4-01 N 1 
TS8-02N 

A 131 C018H06 
A141D933H04 
A 141 D934H01 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



lrnJ {oj' rz a ( liSJ RR F ) 
ACCESSORIES (F) 

11 

14 

60 

38u~ -33 

~34~ 
35 31 

~~ 
~36~ .......__ 32 

37 

40 

PLK-2020 

41 

47 

-24 -

15 

~~ 
~ 

16 

17 

19 

~~~ 
~~ 

~~~ ~ el 20 
I 22 • 

0

D . . 
21 

46 

18 

From the library of: Superior Sewing Machine & Supply LLC



I1S1 i;J" II A ( F ) 
ACCESSORIES (F) 

Fig. 
No. 

F 1 

F 3 
F 4 
F 5 
F 6 
F 7 
F 8 
F 9 

FlO 
F11 
F12 
F13 
F14 
F15 
F16 
F17 
F18 
F19 

F20 
F21 
F22 
F23 
F24 
F25 
F26 
F2-7 
F28 
F29 

F30 
F31 
F32 
F33 
F34 
F35 
F36 
F37 
F38 

F40 
F41 
F42 
F43 
F44 
F45 
F46 
F47 
F48 
F49 

F50 
F51 
F52 
F53 
F54 
F55 
F56 
F57 
F58 
F59 

llB §a :::J - t: 
Parts No. Description 

MV 30EO 718 pRo M:IJ-t! •y ~ -7-.A ................................... cassette case with PROM .................................. . 

MS 05A1 976 
MS 05AO 976 
MS 01A1 976 
MS 01AO 976 
MS 02A1 976 
M9 5001 002 
M9 1001 091 

MB 02A1 608 
MB 02AO 608 
MS 05AO 608 
MF 60AO 608 
MS 06AO 479 
MS 06AO 128 
MG 23CO 128 
MS 06AO 123 
MS 06AO 482 
MS 06AO 567 

M9 1010 089 
MS 06A2 571 
M9 0907 035 
MS 06AO 776 
M9 1506 004 
MS 06A7 601 
MS 05EO 193 
MF 60AO 137 
M9 0601 050 
M9 0405 041 

MS 06EO 190 
MS 06A1 101 
MS 06A1 256 
M9 8010 022 
M9 0802 053 
M9 0816 050 
M9 0821 050 
M9 2008 045 
MS 06AO 613 

MS 06EO 241 
MS 06E1 241 
MS 05A1 257 
MV 35A2 762 
MV 35AO 762 
MV 35AO 257 
MV 35A1 257 
MS 06AO 257 
M9 0873 045 
M9 0860 030 

MS 05B1 456 
M9 5003 021 
M9 0102 053 
M9 0504 050 
MS 06A1 691 
MS 06AO 691 
MS 06A2 691 
M9 4007 037 
M9 0302 037 
M9 0301 037 

1\. :Jlj • v :.... 7- 6 ....................................... Socket wrench 6 ................................................ .. 
1\. A • v :.... 7- 5 ....................................... socket wrench 5 ................................................ .. 
1\. A • v :.... 7- 4 ....................................... Socket wrench 4 ................................................ .. 
1\. A • v :.... 7- 3 ....................................... Socket wrench 3 ................................................. . 
1\. A • v :.... 7- 2.5 .................................... Socket wrench 2.5 ............................................. .. 
lJl .:t- ~ M 12x 1o-........................... Screw M1 ~ x 1 0 .................................................. . 
t: .:1. ;( 10A ................................... fuse 10A ............................................................ .. 

t: 7 -( ,, ('l'} .................................. Screw driver (small) ........................................... .. 
t: 7 -f ,, (!f}· ................................. Screw driver (middle) .......................................... . 
77 .A t: 7 -f ,,._ ........................................ Plus driver .......................................................... .. 
t: 7 -f '" <*> ................................... Screw driver (large) ............................................ .. 
jilij 1:1 .A ,~ T ax 10 ................................. Spanner 8 X 10 ................................................... .. 

~ ~ :.... at D D X 1 :::25 ..................... Needle DO x 1 1/26 .............................................. . 
~ ~ :.... at D D X 1 ::25 ..................... Needle DO x 1 1125 .............................................. . 
;f. 1: :.... ........................................ Bobbin········· ........................................................ . 
.A IJ 7' ........................................ Sleeve ................................................................. .. 

7- .:L 7' axs .................................. Air tube 8 X 6 ...................................................... . 

'.1 .;- ·:~ ~ X! ...................................... Socketl/4· ......................................................... . 
'!/ -f ·:1 '!/ II .!¥- ........................................ Air fitting ............................................................. . 
•:; '? ~ .:t- ~ %(4Q)xa .......................... Thumbscrew9/64(40)xa ................................ . 
"" JL- ~ :n '" - ........................................ Belt cover ........................................................... .. 
7 7 -( '? '* ~ %(28) xa .......................... Screw 15/64 (28) X a ......................................... .. 
lll! i~ tli ........................................ Mounting plate ................................................... .. 
*- :!I. 'S' (ID) ................................... Cotton stand assy ................................................ . 
;dl ~ ~ ........................................ Oil with oiler ....................................................... .. 
~ ti .::r 1m l?t 6 ....................................... washer 5 ............................................................ .. 
jt * .:t- ~ 4.5X2Q ............................. screw 4.5 x 20 ................................................... .. 

*- ~ fr • ........................................ Bobbin winder assy ............................................. . 

tt tli tt:t\:;2.8 .......................... Needle plate c/>2.8 ............................................... .. 

If tiP I. at:t\:;3 ............................. Presser foot c/>3 .................................................... . 
u p ;f. JL- ~ M8X71) ............................. Bolt M8 x 70 ....................................................... .. ,, ;t. 1!1! lt: a. ....................................... Spring washer 8·········· ........................................ . 
... :t.i .::r 1!1! l?t g ....................................... Washer8······ .. ····· .. ······ .. ·········· .. ·· .. ········ .. ••• .. ••••• .. • 

1!1! l?t a ....................................... washer8·· ........................................................... . 
7 ':I ~ Ma .................................... Nut M8······ .......................................................... . 
llJl 00 1i: I. ........................................ Head supporter ................................................... .. 

..I:. ¥II I. tli ........................................ Upper clamp frame···· ........................................... 

..I:. ¥II I. tli ( 1l') ................................... Upper clamp frame (small) ................................... 
"f ¥II I. tli ........................................ Lower clamp frame .............................................. 
If ¥II I. tli ("'Jv~-v:....)260X225X 1 t .. Foamed polyethylenplate 260 x 225 x 1t ............. 
If ¥II I. tli ("'Jv,f.-v:.-)260X225X2 t .. Foamed polyethylenplate 260 x 225 x 2t ............. 
If ¥II I. m (A B 5 )300X300X 1 t ...... Piustic plate 300 x 300 x 1t ................................. 
c:p ¥II I. tli (A B 5 )300X300X2 t ...... Piustic plate 300 x 300 x 2t ................................. 
tljl I. m (A I )300X300X2 t .......... Presser plate (AI) 300 x 300 x 2t .......................... 
7 ':I ~ MJ .................................... Nut M3 ................................................................. 
~ '* '* ~ MJ .................................... Needle screw M3 ................................................. 

fl:l ~ t1i ........................................ Shaft supporter .................................................. .. 
t;.A1\:i~;f.Jv ~ M5X12 ............................. BoltM5x12 ........................................................ . 
, < .:t- 1!1! lt: 5 ....................................... Spring washer 5 ................................................. .. 
'l' ~ Jt: 5 ....................................... washer 5 ............................................................. . 
,, ·:1 ~ :.... (*} .................................. Clamp pad ........................................................... . 
,, ·:~ ~ :.... (!f} .................................. Ciamp pad .......................................................... .. 
,, ·:~ ~ :.... ('l'} .................................. Ciamp pad ........................................................... . 
P .an ;t. ~ M3X8 ............................... Screw M3 x 9 ...................................................... . 
SW-PWi~P7"'*~ M3X8 ....................... SW-PW, screw M3 x 9 ....................................... .. 
s W-PWi~P7"'.t·~ M3X6 ....................... SW-PW, screw M3 x 5 ....................................... .. 

F60 MS 06AO 251 ~ •J :::1 :.... :t-( Jv F -16 ................................. Silicone oil F-16 .................................................. . 
F61 MS 06AO 137 ...1:. ;tt f8 ;dl ti A P30E ............................ Upper thread oiler AP30E ................................... . 

-25-

f'i.lfiflllk • ~* :I - t: 
Amt. Req. Ref. No. 

1 
1 
1 
1 
1 
4 
2 

1 
1 
1 
1 
1 

10 
10 
4 
1 
1 

1 
1 
2 
1 
2 
1 
1 
1 
2 
2 

1 
2 
2 
2 
2 
2 
1 

1 
1 
1 
2 
4 
1 
2 
1 
8 
8 

2 
4 
4 
4 
2 
4 
2 

20 
20 
20 

TE7300001D10 

S689N902P07 
S689N902P06 
S689N902P05 
S689N902P04 
S689N903P03 
E7020650H01 
S460N011P36 

P842002X01 
P842003X01 
1/1 
W319408H01 
S689N903P03 

A 141 0783H01 
A 141 D782H01 
A141 0071 H01 

S903N077P02 
TSS-02 
A 1400338H01 
A 130C753H01 
W467868H02 
W476490H01 
A 1900080P01 
P831001X01 
S913N040P06 
S908N 159P01 

A1900198P01 
A1410754H02 
A130C746H03 
S903N412P62 
S913N210P08 
S913N040P08 
M904D908H01 
S910N010P08 
A 141 0808H01 

A 120B297G01 
A 120B305G01 
A 120B 1 07G01 
E702C397H03 
E702C397H01 
E702B342H01 
E702B342H02 
A1410810H01 
S910N010P02 
A141 0811H01 

A 140D822H01 
S903N210P12 
S913N210P05 
S913N01 OP05 
A1410812H02 
A 141 D812H01 
A141 0812H03 
S900N112P08 
S902N032P08 
S902N032P06 

PLK-2020 From the library of: Superior Sewing Machine & Supply LLC



From the library of: Superior Sewing Machine & Supply LLC




